210573

MSA Front & Rear axle set

SPECIFICATION

 

 
 
PART LISTS
 
110001 Round head screw M3X6 (10)
110002 Round head screw M3X8 (10)
110005 Countersunk screw M3X8 (10)
110009 Set screw M3X20 (6)
110017 Shaft 2X9.8 (10)
110021 Lock nut M3 (5)
110025 Tapping round head screw 2.6X10 (6)
110026 Round head screw M3X10 (10)
110035 Set screw M3X3 (6)
110037 E-clip 4.0 (10)
110044 Round head screw M2X6 (6)
110047 Spacer 3X6X0.5 (8)
110048 Spacer 3X8X0.5 (8)
110060 Set screw M3X2.6 (10)
110061 Round head screw M3X14 (6)
110085 Round head screw M2X16 (6)
110086 Round head screw M3X16 (6)
110087 Round head screw M3X18 (6)
110088 Round head screw M3X20 (6)
110089 Round head screw M3X30 (6)
110092 King pin screw (4)
110096 Lock nut M4 (5)
120001 Ball bearing 10X15 (4)
120002 Ball bearing 5X10 (4)
120019 Ball bearing 8X12 (2)
210033 Servo horn set (long) (23T/25T)
210555 CMX CVD universal shaft set
230016 CMX Ball connector set
230017 CMX Link set
230021 CMX Receiver case set
230022 CMX Axle cover
230023 CMX Damper stay set
230024 CMX C hub carrier set
230025 CMX Knuckle set
230029 CMX Axle lockout set
230033 CMX Heavy duty locker set
310066 Bevel gear shaft
310071 Solid axle
310073 Bevel gear set 36-15
820020 Spacer 5X7X0.3 (8)
820030 Cross joint (2)
310108 Wheel axle (2)
110104 G-clip 11.0 (10)
110106 Shaft 2X10.8 (grooved) (8)
310065 CMX Chassis rail (2)
110046 Shaft 2X9.8 (8)
110055 G-clip 10.0 (10)